@ KIKUSUI Part No. Zl—901—100,|\|/|06(‘)y22323

Instruction Manual / EX#REHEEE N
Bracket/ 754 v b KRB850

To remove the cover of the handle, put the screw driver in the gap,
and twist it.

INY RILDAIN—F, ZLOHMWRZ AR EERDALNICAT

Parts list / ERat8Rk <ET ENNET,

Check that all parts are included and that the parts have not been damaged during transportation.
If any of the parts are damaged or missing, contact your Kikusui agent or distributor.

HRMEL RN EShTVWSED, BEL TORBWHERL TS W, F— BERIIINRE

BHEDELIES, BATLRCEHEAERERICEHVEDE LSV,

No. Name / &l Qty / &%

1 Bracket/ 757 v k (R) 1

2 Bracket/ 757 v k (L) 1 /\ CAUTION /355

3 Brackettop/ 754 v b v 7 PCR4000L L « Remove four casters and one stopper on the bottom panel without fail.

_ 2 .

4 P'a.te/ ZL—h (15x360) + The accompanying support angles ((® ) have been exclusively

5 Rail/L—L : 2 designed for the KRO series, KIKUSUI rack system. If you use other

6 Flathead screws / M1 U (M3 x 10) 1 rack system, install the appropriate support angles applying to its rack

7 Flathead screws / Il1a U (M4 x 20) 2 system.

8 Flat head screws / M4 b (M4 x 14) 6 c EHDF Y AT AHAFAH IR N Y/ICUE, BDTHALTLREE W, Support angle
9  Oval countersink screws / ALM#A U (M5 x 14) 10 « FEOYR—KTZYZIL (B) 1F. YHDSv o KRO ¥ —XEH IM—br2 7
10 Finishing washers /7177 v ¥ ¥ 5CW 10 TY, DS Y I EFERATZHEEF. Y IICBERLLTR—K7Y

11 Screws with SW PW /U SW. PW{F (M5 x 10) 8 JILERD T IEE W,

Bracket Installation / 724 v QD fFF

KIKUSUI ELECTRONICS CORP.

1-1-3 Higashiyamata, Tsuzuki-ku, Yokohama,

FMKEF KR

T224-0023 #EMASFXEILH-1-3

224-0023, Japan FU2A [BEHEYR— 1T L)

i T

Tel: +81-45-482-6353
Fax: +81-45-482-6261

www.kikusui.co.jp/en

[=:
&

www.kikusui.co.jp

[Z185R8] FFH10~12713~17

5 045-593-8600 %{%
B



	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	CAUTION /注意

